
 

June 6, 2003 

Mr. Dale C. Glidden 
Superintendent 
Augusta Sanitary District 
170 Hospital Street, R.F.D. #2, Box 7 
Augusta, Maine  04330 

RE:	 Maine Pollutant Discharge Elimination System (MEPDES) Permit #ME0100013 
Maine Waste Discharge License (WDL) Application #W002695-5M-H-R 
Final Permit/License 

Dear Dale: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was 
approved by the Department of Environmental Protection. This permit/license replaces the 
National Pollutant Discharge Elimination System (NPDES) permit #ME0100013, last issued by 
the Environmental Protection Agency (EPA) on September 29, 1998. Please read the 
permit/license modification/renewal and its attached conditions carefully.  You must follow the 
[...]
- list of criminal and/or civil suits filed by SIU,[usually a simple statement] 
- list of penalty amounts obtained (by SIU) [a statement]. 



 

 

9.	 NOTE: Some items in numbers 9 & 10 may be combined in a chart, or charts. Be sure that 
any charts are logical, not cluttered, and don’t contain an unreasonable amount of 
information.  Any violations should be shown separately, in summary, for each item. 

List of violating industries required to be published in a local newspaper (40 CFR 
403.8(f)(2)(vii). [Statement] 

10. A summary of all pollutant analytical results for: 

- Influent [Annual average – show violations] 
- Effluent [Annual average – show violations] 
- Sludge [Annual average– show violations] 
- Toxicity/Bioassay [Annual Average – show violations] 

- comparison of influent sampling results versus threshold inhibitory concentrations for 
the POTW’s wastewater treatment system. 

- comparison of effluent sampling results versus water quality standards, considering the 
permitted dilution factor of the POTW. 

NOTE: The sampling program shall be as described below OR any similar sampling 
program described in the MEPDES permit. 

- At a minimum, annual sampling and analysis of/ the influent and effluent of the 
POTW’s wastewater treatment plant shall be conducted on the following pollutants: 

Example: 
Influent Inhibition Effluent AWC 

Acute Chronic 
- Total Cadmium 
- Total Chromium 
- Total Copper 
- Total Lead 
- Total Mercury (Methods 1669 & 1631) 
- Total Nickel 
- Total Silver 
- Total Zinc 
- Total Cyanide 
- Total Arsenic 

The sampling program shall consist of one 24-hour flow-proportioned composite that is 
representative of the flow received by the POTW. The composite shall consist of accurately 
flow-proportioned grab samples taken over a discharge day if the samples are collected 
manually, or shall consist of a minimum of 48 accurately flow-proportioned samples if an 
automatic sampler is used. Sampling and preservation shall be according to 40 CFR part 136. 



  
 

 

   

  

 

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
 

AND
 

MAINE WASTE DISCHARGE LICENSE
 

FACT SHEET
 

Date: April 17, 2003
 
Revised: May 13, 2003
 

PERMIT NUMBER: ME0100013 
LICENSE NUMBER: W002695-5M-H-R 

NAME AND ADDRESS OF APPLICANT: 

Augusta Sanitary District
 
170 Hospital Street, R.F.D. #2, Box 7
 

Augusta, Maine  04330
 

COUNTY: Kennebec County 

NAME AND ADDRESS WHERE DISCHARGE OCCURS: 

Jackson Street 
Augusta, Maine 04330 

RECEIVING WATER/CLASSIFICATION: Kennebec River/Class C 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Dale Glidden 
(207) 622-6184 

1.	 APPLICATION SUMMARY 

a.	 Application: The applicant has applied to the Department for renewal of Department 
Waste Discharge License (WDL) #W002695-47-E-R which was issued on 
January 27, 1998 and expired on January 27, 2003.  The 1/27/98 WDL authorized the 
discharge of up to a monthly average flow of 8.0 million gallons per day (MGD) of 
secondary treated sanitary waste waters and an unspecified quantity of excess combined 
sanitary and storm water receiving primary treatment only from a municipal waste water 
treatment facility to the Kennebec River, Class C, in Augusta, Maine. The 1/27/98 WDL 



 

 

 

 

ME0100013 FACT SHEET Page 2 of 14 
W002695-5M-H-R 

1.	 APPLICATION SUMMARY 

also authorized the discharge of untreated combined sanitary and storm water from 
twenty nine (29) combined sewer overflow (CSO) outfalls to the Kennebec River and its 
tributaries in Augusta. It is noted the ASD has eliminated or consolidated six (6) CSO’s 
since the issuance of the 1/27/98 licensing action. Under Phase II of the CSO abatement 
plan, an additional CSO (#040) was added due to the construction of a structure referred 
to as the West Side Consolidation Conduit (WSCC). There are currently twenty-four 
(24) remaining CSO outfalls. 

2.	 PERMIT SUMMARY 

a.	 Regulatory:  On January 12, 2001, the Department received authorization from the U.S. 
Environmental Protection Agency (EPA ) to administer the National Pollutant Discharge 
Elimination System (NPDES) permit program in Maine.  From this point forward, the 
program will be referenced as the Maine Pollutant Discharge Elimination System 
(MEPDES) permit program that will utilize a permit number of #ME0100013 (same as 
NPDES permit) as the primary reference number for the ASD’s MEPDES permit. 
NPDES permit #ME0100013 last issued by the EPA on September 29, 1998 will be 
replaced by the final MEPDES permit upon issuance.  Once replaced, all terms and 
conditions of the NPDES become null and void. 

b.	 Terms and Conditions: This permitting action is similar to the 1/27/98 WDL action 
in that it is; 

Secondary Treated Waste Waters: 

1.	 Carrying forward the monthly average flow limit of 8.0 MGD. 

2.	 Carrying forward the monthly average and weekly average technology based mass 
and concentration limits for carbonaceous biochemical oxygen demand (CBOD5) 
and total suspended solids (TSS). 

3.	 Carrying forward the reporting requirement for the daily maximum mass loadings 
for CBOD5 and TSS. 

4.	 Carrying forward the monthly average and daily maximum water quality based 
concentration limits for E. coli bacteria. 

5.	 Carrying forward the daily maximum technology based concentration limit for total 
residual chlorine. 

6.	 Carrying forward the surveillance and screening level whole effluent toxicity (WET) 
and chemical specific (priority pollutant) testing. 

2. PERMIT SUMMARY (cont’d) 



 

 

 

ME0100013 FACT SHEET Page 3 of 14 
W002695-5M-H-R 

Primary Treated Waste Waters: 

7.	 Carrying forward monthly average and or daily maximum reporting requirement for 
flow, surface overflow rates, number of discharge days per month and percent 
removal for CBOD5 and TSS. 

8.	 Carrying forward the daily maximum water quality based limit for E. coli bacteria 
and the daily maximum technology based limit for total residual chlorine 

This permitting action is different than the 1/27/98 WDL action in that it is; 

Secondary Treated Waste Waters: 

9.	 Deleting the weekly average technology based limit of 0.1 ml/L for settleable solids. 

10. Revising the daily maximum technology based pH range limit from 6.0 – 8.5 
standard units to 6.0 – 9.0 standard units based on a new Department regulation. 

11. Establishing a requirement for achieving a minimum of 85% removal for CBOD5 
and TSS. 

12. Requiring that surveillance level (1/Year) whole effluent toxicity (WET) testing and 
chemical specific testing to be conducted in a different calendar quarter of each year 
for the first four years of the permit. 

13. Establishing a seasonal (June 1 – September 30) monitoring requirement for total 
phosphorus. 

c.	 History: The most current relevant licensing permitting and other actions include the 
following: 

January 27, 1998 – The Department issued WDL renewal #W002695-47-E-R for a five-
year term. 

Septemeber 29, 1998 – The USEPA issued NPDES permit renewal #ME0100013 for a 
four and one half year term. The permit expired on March 31, 2003. 

December 1999 – The ASD completed a major upgrade of the their waste water 
treatment facility. For a more complete description of the improvements, see section 
2(e) of this fact Sheet. 

January 15, 2003 – The ASD submited an application to the Department to renew the 
WDL for the facility. 

2.	 PERMIT SUMMARY (cont’d) 



 
 

 

 

 

 

 
 

ME0100013 FACT SHEET Page 4 of 14 
W002695-5M-H-R 

d.	 Source Description: - The Augusta Sanitary District was created in 1955. The waste 
water treatment facility receives sanitary waste water flows from approximately 
6,600 residential, commercial and industrial users in the City of Augusta and the towns 
of Hallowell, Manchester, Winthrop and Monmouth. There are five major 
commercial/industrial users of the system that generate waste waters that include 
drinking water filter backwash, landfill leachate, septage processing and a meat 
processor. 

The City's sewer collection system is approximately 105 miles in length, has 15 pump 
stations and is approximately 40% combined and 60% separated. Six of the pump 
stations have on-site back-up power. There are twenty four (24) remaining permitted 
CSO's associated with the collection system and are listed in Special Condition L, 
Combined Sewer Overflows (CSO), of this permitting action. The following CSO’s 
have been abated to the one-year 24 hr storm event per the District’s latest Long Term 
Control Plan dated September 1999. 

003 Jackson Ave. Kennedy Brook, Class B 
005 Gage Street Kennebec River, Class C 
006 Freight Yard – Ryan Hill Kennebec River, Class C 
007 RR Station – Depot Lot Kennebec River, Class C 
031 Corner Winthrop & Commercial Kennebec River, Class C 

In addition, the discharge from the West Side Consolidation Conduit (WSCC) 
is designed not to activate until after the one-year storm as per the District’s latest Long 
Term Control Plan dated September 1999. All flows from this structure are screened via 
a self cleaning six millimeter screen prior to discharge. 

e.	 Waste Water Treatment: The ASD completed a major upgrade of the waste water 
treatment facility in 1999. The primary purpose of the upgrade was to abate discharges 
bypassing the waste water treatment facility by improving preliminary and primary 
treatment along with maximizing flow receiving secondary treatment and improving 
sludge handling and dewatering processes. The major additions and or improvements of 
the upgrade included; 1) improvements in the two mechanically cleaned screens and 
screening compactors, 2) improvements in the two aerated grit chambers and blowers, 
3) installation of a flow distribution structure for primary clarification isolation, bypass 
and hydraulic flow splitting, 4) installation of a primary bypass metering structure, 
5) primary clarifier weir and scum baffle replacement 6) installation of a flow 
distribution structure for maximizing flow to secondary treatment, 7) installation of a 
high-rate disinfection and dechlorination structure for the secondary bypass, 
8) conversion to sodium hypochlorite for disinfection on the secondary treated 

2.	 PERMIT SUMMARY (cont’d) 



 

 

 

 
 

ME0100013 FACT SHEET Page 5 of 14 
W002695-5M-H-R 

waste stream, 9) improvements to the gravity belt thickener and the two two-meter belt 
filter presses 10) installation of new polymer systems, 11) improvements to the aerated 
sludge holding tanks and 12) improvements to the odor control system. 

Secondary Treatment 

With the improvements/additions described above, the ASD facility is now capable of 
providing a secondary level of treatment of up to 8.0 MGD as a monthly average, 
12.0 MGD as a daily maximum and 16.7 MGD as a peak hourly flow. Flows are 
conveyed into the waste water treatment facility via two interceptor pipes measuring 
42” in diameter each and are capable of delivering up to 29 MGD to the treatment 
facility. During dry weather flows, a secondary level of treatment is provided via two 
mechanical screens, two aerated grit chambers, three primary settling tanks (two 55-foot 
diameter and one 80-foot diameter), two aeration tanks (pure oxygen reactor tanks), 
three 80-foot diameter secondary clarifiers and two chlorine contact chambers where 
sodium hypochlorite is utilized as a disinfectant. Flows are measured via two-36” 
parshall flumes, one located  after the grit chamber but before the flow distribution 
structure #1 and another located just prior to the chlorine contact chamber. It is noted the 
Operations & Maintenance Plan for the treatment facility was last updated in March of 
calendar year 2002. 

Treated effluent is discharged to the Kennebec River via a ductile iron pipe measuring 
36” in diameter without a diffuser. The pipe extends approximately 100 feet out into the 
main channel of the river where there is approximately 7½ feet of water over the crown 
of the pipe at mean low water. It is noted the Kennebec River is tidal at the point of 
discharge but is dominated by freshwater from upstream. See Attachment A of this Fact 
Sheet for a schematic of the treatment facility. 

Wet Weather Flows (Primary Treatment – Phase I) 

During wet weather events, flows up to 36 MGD (29 MGD from the two 42”incerceptor 
pipes plus up to 7.0 MGD from the West Side Consolidation Conduit) pass through the 
preliminary and primary treatment component of the plant (screening, grit removal, 
primary clarification). At flow distribution structure #2, flows up to at least 12 MGD are 
conveyed to the secondary treatment process and the balance of the flow up to 24 MGD 
is conveyed to a dedicated high-rate disinfection system with dechlorination capabilities. 
After disinfection, the primary treated flow is combined with the secondary treated flow 
(after the secondary treatment disinfection chamber) prior to discharge to the river via 
Outfall #001A. Flows receiving primary treatment are measured by way of a flow meter 
located after the disinfection chamber. It is noted the Wet Weather Flow Management 
Plan for the facility was last updated and approved by the Department in January of 
calendar year 2003. See Attachment A of this fact Sheet for a schematic of the facility. 

2. PERMIT SUMMARY (cont’d) 

Wet Weather Flows (Phase II) 



 
 

 

 

 

ME0100013 FACT SHEET Page 6 of 14 
W002695-5M-H-R 

In addition to the improvements/additions completed in the 1999 upgrade, the ASD has 
recently (January 2003) completed the construction of a structure referred to as the West 
Side Consolidation Conduit (WSCC). The WSCC is a precast structure measuring 3,700 
feet long, 10 feet wide and 6 feet high with a volume of 1.5 million gallons. The purpose 
of the structure to intercept, capture and transport peak flows of up to a flow rate of 
46,527 gallons per minute (67 MGD) and has been designed to accept up to an 
additional flow rate of 13,890 to 22,200 gallons per minute (20 to 32 MGD) projected 
from future phases in the Combined Sewer Overflow Facilities Plan. The WSCC 
provides both in-line and off-line treatment/storage capabilities through the maximizing 
the storage volume of the existing West Side Interceptor. The WSCC does have an 
emeregency overflow structure built into it and is being regulated in this permitting 
action as Outfall #040 in Special Condition L, Combined Sewer Overflows (CSO’s). 

3. CONDITIONS OF PERMITS 

Maine law, 38 M.R.S.A. Section 414-A, requires that the effluent limitations prescribed for 
discharges require application of best practicable treatment, be consistent with the U.S. 
Clean Water Act, and ensure that the receiving waters attain the State water quality 
standards as described in Maine's Surface Water Classification System. In addition, Maine 
law, 38 M.R.S.A., Section 420, and Department Regulation Chapter 530.5, Surf ace Water 
Toxics Control Program requires the regulation of toxic substances at the levels set forth for 
Federal Water Quality Criteria as published by the U.S. Environmental Protection Agency 
pursuant to the Clean Water Act. 

4. RECEIVING WATER STANDARDS 

Maine law, 38 M.R.S.A., Section 467(4)(A)(10) indicates the Kennebec River at the point 
of discharge is classified as a Class C waterway. Maine law, 38 M.R.S.A., Section 465(4) 
describes standards for classification of Class C waters. 

5. RECEIVING WATER CONDITIONS 

Table 4-B1, Rivers and Streams Impaired By Pollutants, Pollution Control Requirements 
Reasonably Expected to Result in Attainment of a document entitled, The State of Maine, 
Department of Environmental Protection, 2002 Itegrated Water Quality Monitoring and 
Assessment Report, published by the Department, indicates the designated use of fishing 
(consumption) for a 30.5-mile segment of the Kennebec River (Father Curran Bridge in 
Augusta to the Chops in Merrymeeting Bay) is impaired due to a fish consumption advisory 
for mercury and dioxin. 

6. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 
